Skip to end of metadata
Go to start of metadata

In this section:

 

This section provides information on the SBC 5000 series package content and required tools to rack mount the SBC platform.

Required Tools

Before you install the SBC chassis into a rack, make sure that you have the following tools and equipment:

  • #2 Phillips screwdriver (to install brackets and the chassis)
  • 7/16" (11 mm) wrench (to attach earth ground lug)
  • Label maker (to label cables, if needed)
  • Voltmeter (for installing units with DC power supplies)
  • A marker or masking tape to mark mounting holes

SBC 5000 Series Package Content

Before you install a new SBC 5000 series chassis, unpack and inspect your equipment and hardware to verify you have all the necessary items to install your SBC 5000 series chassis.

Accessory Kit

The following table provides the list of Bill of Materials (BOMs) provided with the SBC 5000 series Accessory Kit.

Table : BOM Details

BOM Level

Item Number

Item Description

Item Rev

Qty

1

300-30016

LUG 2 HOLE ,#6 AWG WIRE, 45° ANGLE TONGUE, 1/4" STUD HOLE, 5/8" HOLE SPACING

01 CCN-00190

1

1

301-31150

15PIN FEMALE D-SUB SOLDER STYLE

02 CCO-01674

1

1

301-31151

METAL HOOD FOR 2 ROW 15 PIN D-SUB

02 CCO-01674

1

1

401-00119

CABLE, 9 POS DSUB M-F NULL, MOULDED- 3M.-ROHS

02 CCO-01525

1

1

401-00119

NA

NA

1

1

401-00119

NA

NA

1

1

401-00119

NA

NA

1

1

510-00038

ESD WRIST STRAP

01 CCO-510-00038

1

1

510-00038

NA

NA

1

1

510-00038

NA

NA

1

1

510-00056

WASHER, 1/4 SPLIT LOCK STLS STL-ROHS

1

2

1

510-00057

WASHER, FLAT- 1/4 REG STLS STL-ROHS

1

2

1

511-00046

NUT, HEX 1/4-20 STL STEEL-ROHS

01 ECO-00459

2

1

933-00450

ASSEMBLY NOTES SBC5X00 ACCESSORY KIT

NA

NA


Carefully remove the contents from the shipping container, and check each item for damage. The SBC 5000 series is shipped with the items listed below. If any item is missing or damaged, contact your Sonus representative for support.

Universal Rack Mount Kit

The following items are included in each Universal Rack Mount Kit:

ItemQuantity
Chassis Rails2
Rack Rail Guides2
Chassis Rack Ears2
19" to 23" Rack Adaptors4
Rack Mount Brackets
#8-32X1/4" Truss Head screws  24 
#10-32X5/16" Flat Head screws  
#10-32-5/8" Cup Head screws 20 
#10-32 U-Nuts 12 

 The following figure describes the Universal Rack Mount Kit contents.

Figure : Universal Rack Mount Kit

  • No labels